Caterpillar assembly #1491199 drawings for  797 Truck.
* Last version maybe changed.
1234

Hydraulic System Assembly 149-1199 Tank GP-HYDRAULIC(Caterpillar 797 truck)

Part NO. 149-1199
Name Tank GP-HYDRAULIC
Section Hydraulic System
Modifier -
Suitable for 797 (OHT / Truck)
SNP 5YW IESCN SEBP34301786
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 797 Hydraulic System 149-1199 Assembly

149-1199 Tank GP-HYDRAULIC , S/N 5YW230-233, Part OF 149-3042 Hydraulic AR
Model: Caterpillar 797
Catalog: Truck
Section: Hydraulic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
3 2B 6J-1081 6J-1081 GLASS-SIGHT HYD TANK)(HOIST Cyl RETRACTED 1 N
1 4 6V-0852 6V-0852 CAP-DUST HYDRAULIC TANK 3 N
1,4 7 9J-7031 9J-7031 PLUG-DRAIN HYDRAULIC TANK 3 Y
1,3 10 9T-9227 9T-9227 Screen AS HYDRAULIC TANK 5 Y
2 11 154-9040 154-9040 Pump GP-GEAR BRAKE COOLING Y 1 N
2 11A 5J-3306 5J-3306 Fitting 9/16-18-THD 1 N
1 11B 6J-4022 6J-4022 Fitting 7/8X14-THD 3 N
1 11D 8T-4219 8T-4219 STUD-WELD M10X1.5X17.5-MM M 4 N
1 17 165-0056 165-0056 Screen AS HYDRAULIC TANK 2 Y
1 21 171-1881 171-1881 Motor GP-PISTON BRAKE Cooling Pump DRIVE Y 1 N
1 31 100-4982 100-4982 BOLT-SELF-LOCKING M16X2X45-MM M 16 N
1 47A 4J-8252 4J-8252 GAUGE-SIGHT HYD TANK)(HOIST Cyl EXTENDED 1 N
1 56 5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 7 N
3 57 5P-8245 5P-8245 WASHER-HARD 13.5X25.5X3-MM THK 3 N
3 58 5P-8247 5P-8247 WASHER-HARD 17X32X3.5-MM THK 1 N
1,4 60 6E-5855 6E-5855 Valve GP-RELIEF BRAKE Oil COOLER Y 2 N
2 62 6V-1819 6V-1819 Bolt M10X1.5X100-MM M 4 N
1 63 6V-3668 6V-3668 Bolt M12X1.75X30-MM M 11 N
1 64 6V-3965 6V-3965 Fitting QUICK DISCONNECT 3 N
1,2 65 6V-5839 6V-5839 Washer 11X21X2.5-MM THK C 10 N
3 66 6V-5844 6V-5844 Bolt M16X2X35-MM CM 1 N
3 67 6V-7732 6V-7732 Bolt M10X1.5X25-MM CM 20 N
1,2,3 68 6V-7744 6V-7744 Locknut M10X1.5-THD CM 7 N
1 69 6V-8097 6V-8097 Bolt M12X1.75X30-MM M 7 N
3 70 6V-8150 6V-8150 Bolt M12X1.75X60-MM M 3 N
1 71 6V-8154 6V-8154 Bolt M16X2X150-MM M 2 N
1 72 6V-8197 6V-8197 Bolt M12X1.75X40-MM M 4 N
4 73 7X-2475 7X-2475 Bolt M16X2X130-MM M 4 N
1 74 7X-2556 7X-2556 Bolt M16X2X100-MM M 2 N
1 75 7X-2560 7X-2560 Bolt M16X2X220-MM M 4 N
1,4 76 7X-3350 7X-3350 BOLT-LOCKING M12X1.75X35-MM M 4 N
3 77 7X-7801 7X-7801 PLATE-HOIST Tank CYLINDER RETRACTED 1 N
1 78 7Y-5227 7Y-5227 Bolt M16X2X190-MM M 4 N
3 80 8T-0348 8T-0348 BOLT-SOCKET Head M16X2X50-MM M 4 N
1,4 81 8T-0722 8T-0722 BOLT-LOCKING M10X1.5X30-MM M 10 N
4 83 8T-4201 8T-4201 BOLT-LOCKING M10X1.5X20-MM CM 144 N
1 84 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 12 N
1 85 8T-4956 8T-4956 Bolt M12X1.75X35-MM M 12 N
1,4 89 9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 16 N
4 90 5P-9119 5P-9119 GASKET-TAPE ADHESIVE BACKED BD N
1 41 189-8943 189-8943 Pump GP-GEAR BRAKE COOLING Y 1 N
3 3 6J-1126 6J-1126 PLATE-INDICATOR STEERING/FAN DRIVE)(HOT C 1 N
3 37 188-6163 188-6163 PLATE-INDICATOR STEERING/FAN DRIVE)(COLD C 1 N
3 38 188-6164 188-6164 PLATE-INDICATOR HOIST Cylinder EXTENDED C 1 N
3 39 188-6165 188-6165 PLATE-INDICATOR HYD TANK)(BRAKE ACTUATION C 1 N
S: 5YW / 5YW (1 ~ 99999)
: (EACH INCLUDES) B: Use AS Required C: Change From Previous Type D: Order BY The Meter M: Metric Part R: Remanufactured Part May BE Available Y: Separate Illustration

*Assembly 149-1199 Tank GP-HYDRAULIC Suitable for 797 Truck Hydraulic System
*Original 149-1199 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 149-1199 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.